You are on page 1of 9

932020-000101 ST 524

Belt Drive Use model 20 for parts listing

Page 1 of 9

932020-000101 ST 524
Belt Drive Use model 20 for parts listing

Page 2 of 9

Ref #
1
2
3

Part Number
53204000
07401500
03209200

Qty
1
5
1

Description
BELT COVER
TAPTITE 1/4-20 X 3//8
BELT FINGER (Used Only On Model(s):
001,3,6,07,19,20,23).

3
4
5
6
7
8

03224800
06404400
06300100
05905300
05917300
07112500

1
2
1
2
2
1

07112600

1 L.H. WHEEL ASSEMBLY (Used Only On Model(s):


001).

8
8
8
8

07108500
07112400
07101600
07114700

2
2
2
2

4" TUBE 4.10/3.50 X 4(4,6,07,19,20,23)


4" RIM 4.10 X 3/5 X 4(4,6,07,19,20,23)
4" TURF SAVER TIRE 4.10/3.50 X 4(4,6,07,19,20)
4" TURF SAVER WHEEL ASSEMBLY4.10 X 3.5 X
4(4,6,07,19,20)

8
8
8
8
8
8
8
8
8
8
9
10

07121100
07121200
07124300
07124100
07105000
07121500
07121300
07121400
07124400
07124200
07508700
07211400

2
2
2
2
2
2
2
2
2
2
2
1

4" SNO-HOG TIRE 4.10/3.50 X 4(20,23)


4" SNO-HOG WHEEL ASSEMBLY(20,23)
4" PLASTIC RIM(20,23)
4" SNO-HOG WHEEL ASSEMBLY(20,23)
6" TUBE 4.10/3.50 X 6(22)
6" RIM 4.10/3.50 X 6(22)
6" SNO-HOG TIRE 4.10/3.50 X 6(22)
6" SNO-HOG WHEEL ASSEMBLY(22)
6" PLASTIC RIM(22)
6"SNO-HOG WHEEL ASSEMBLY(22)
HOLE PLUG
ATTACHMENT DRIVE BELT (Used Only On
Model(s): 001,4,6,07,19,20,23).

10
11
12

07215600
06601300
03207700

1 ATTACHMENT DRIVE BELT 4L(22)


1 STRAIGHT KEY 3/16 X 1" X 3/16
1 ENGINE PULLEY (Used Only On Model(s):
001,4,6,07,19,20,23).

12
13
14
15
16
17
18
19
20
21
22
23

03225000
05515100
05503700
06507000
06400300
06202200
06400200
01213100
02457400
06504200
06300300
07210600

1
2
2
2
2
1
2
1
2
3
5
1

23
24

07215700
06001200

1 TRACTION DRIVE BELT(22)


6 SET SCREW 5/16-18 X 3/8

BELT FINGER(22)
WASHER .328 X .875 X 7 GA
LOCK WASHER 5/16 ID
CAP SCREW 5/16-24 X 3/4 GR 5
CAP SCREW 1/4-20 X 1-3/4 GR 5
R.H. WHEEL ASSEMBLY (Used Only On Model(s):
001).

ENGINE PULLEY(22)
FLANGE BUSHING
FLANGE BUSHING
TOP LOCK NUT 1/4-20
WASHER .526/.546 X 1.062 X .095
CARRIAGE BOLT 5/16-18 X 1-3/8
WASHER .370/.390 X .875 X .083
BEARING SPACER
IDLER
TWO WAY LOCK NUT 5/16-18
LOCK WASHER 5/16 ID
TRACTION DRIVE BELT (Used Only On Model(s):
001,4,6,07,19,20,23).

932020-000101 ST 524
Belt Drive Use model 20 for parts listing

Page 3 of 9

Ref #
25

Part Number
03201800

Qty Description
1 CAMSHAFT PULLEY (Used Only On Model(s):
001,4,6,07,19,20,23).

25
26
27
28

03224900
06601500
05802600
53202400

1
1
1
1

CAMSHAFT PULLEY(22)
WOODRUFF KEY 1/8 X 5/8 X 1/4
ROLL PIN 5/32 X 7/8
BRAKE CLUTCH ARM W/LINING (Used Only On
Model(s): 001,4,6,07,19,20,22,23).

29
30
31
32
33
34

06806700
02217800
08322000
03206900
01305900
03201000

2
1
1
1
1
1

RIVET OVAL
BRAKE LINING
TORSION SPRING
IDLER ARM
SHOULDER SPACER
CLUTCH LEVER (Used Only On Model(s):
001,4,6,07).

34
35
36
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50

03226800
06501500
03211000
03221900
03211600
01035800
06412800
08317200
06507800
05900200
07005300
03205000
03208800
05919100
03226000
06507000
07307400
08219300

1
4
1
1
1
1
1
1
3
1
3
1
1
1
1
1
1
1

CLUTCH LEVER(19,20,22,23)
NUT 5/16-18
LEVER (Used Only On Model(s): 001,4,6,07).
SPRING LEVER(19,20,22,23)
CLUTCH BRACKET GUARD
SPACER BUSHING
WASHER .339/.359 X 1.375 X 14 GA
EXTENSION SPRING
FLANGE WHIZ-LOCK NUT 5/16-18
CAP SCREW 5/16-18 X 5/8
RIB NECK BOLT 5/16-18 X 3/4
HUB
AXLE SHAFT
CAP SCREW 1/4-20 X 1-3/4 GR 8
GEAR
TOP LOCK NUT 1/4-20
PULLEY
2.7 HP ENGINE(1) S/N <044300TECUMSEH
HSK30-35361P

50

08219400

1 3.5 HP ENGINE(4) S/N <037998TECUMSEH


HSK35-45589P

50

08219500

1 5 HP ENGINE(6,07) S/N <065300TECUMSEH


HSSK50-67244E

50

08221100

1 3.5 HP ENGINE(4) S/N 038101>TECUMSEH


HSK35-45589R

50

08221200

1 5 HP ENGINE(6,07) S/N 065401>TECUMSEH


HSSK50-67244F

50
50
50
50
50
50
51
52
53
54

08223700
08223800
08227400
08224900
08227300
08225000
03220000
03220200
08321200
02520700

1
1
1
1
1
1
1
1
1
1

3.5 HP ENGINE(19)TECUMSEH HSK35-45589R


5 HP ENGINE(20) TECUMSEH HSSK50-67244F
5 HP ENGINE(20) TECUMSEH HSSK50-67244H
4 HP ENGINE(23) TECUMSEH HS40-55560J
4 HP ENGINE(23) TECUMSEH HSK40-55560L
7 HP ENGINE(22) TECUMSEH H70-130266L
COVER(19,20,22,23)
BELLCRANK(19,20,22,23)
EXTENSION SPRING 5-3/4(19,20,22,23)
NIPPLE(22)

932020-000101 ST 524
Belt Drive Use model 20 for parts listing
Ref #
55
55
57
58
59
60

Part Number
01048500
03226300
01222200
02520800
06406500
06702000

Page 4 of 9

Qty
1
1
1
1
1
1

Description
STREET ELBOW(20,23)
ELBOW 90 1/4-18 NPTF(22)
NIPPLE(20,22,23)
HEX CAP(20,22,23)
WASHER
HAIRPIN

932020-000101 ST 524
Friction Drive Use model 20 for parts listing

Page 5 of 9

932020-000101 ST 524
Friction Drive Use model 20 for parts listing

Page 6 of 9

Ref #
1
2
2
3
4
5
6
7
8

Part Number
08309000
03200200
03221000
05511000
06400300
05904500
06412300
06509400
03201400

Qty
1
1
1
2
3
1
1
8
2

Description
COMPRESSION SPRING
SHIFT FORK (Used Only On Model(s): 001,4,6,07).
SHIFT FORK(19,20,22,23)
FLANGE BUSHING
WASHER .526/.546 X 1.062 X .095
CAP SCREW 5/16-18 X 1-1/2
WASHER .339/.359 X .687 X .065
FLANGE WHIZ-LOCK NUT #10-24
BUSHING FLANGE (Used Only On Model(s):
001,4,6,07,19,20,22,23).

8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25

03226900
03225900
06405800
06504000
03207200
02201300
05902800
05804700
02201100
06204900
05704300
05906200
03212300
06703400
05904500
53203200
06702000
03200500

1
2
2
4
1
1
3
2
1
8
2
1
1
1
1
1
1
1

25
26

03221100
06001200

1 CLUTCH FORK(19,20,22,23)
1 SET SCREW 5/16-18 X 3/8 (Used Only On
Model(s): 001,4,6,07).

27

02213500

1 ROD ADAPTER (Used Only On Model(s):


001,4,6,07).

28
29
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44

06504200
03201700
03220600
06700400
01208600
00211100
08314100
06600300
06417300
05512000
03201100
03200700
06503900
05512100
03207300
03222500
05408000
00308500

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

BEARING FLANGE(22)
BEARING ASSEMBLY
WASHER .500/.505 X 1.000 X .062
CENTER LOCK NUT 1/4-20
FRICTION WHEEL HUB
FRICTION WHEEL
CAP SCREW 1/4-20 X 1/2
ROLL PIN 1/8 X 7/8
PINION
CARRIAGE BOLT #10-24 X 3/8
SNAP-RING EXT. 1-1/4
CAP SCREW 1/4-20 X 1-3/4
CLEVIS PIN
COTTER PIN 3/32 X 1/2
CAP SCREW 5/16-18 X 1-1/2
TRACTION CLUTCH ASSEMBLY
HAIR PIN 3/32 X 1-3/16
CLUTCH FORK (Used Only On Model(s):
001,4,6,07).

TWO WAY LOCK NUT 5/16-18


BRACKET (Used Only On Model(s): 001,4,6,07).
BRACKET(19,20,22,23)
COTTER PIN 1/8 X 1"
CAP
SPACER
EXTENSION SPRING
WOODRUFF KEY 3/16 X 3/4 X 5/16
WASHER .625/.635 X 1.105 X .062
FLANGE BUSHING
DRIVE PLATE
HEX SHAFT
TWO WAY LOCK NUT 3/8-16
FLANGE BUSHING
HEX SHAFT
SPACER(19,20,22,23)
RADIAL BEARING(22)
BEARING FLANGE(22)

932020-000101 ST 524
Handlebars and Controls Use model 20 for parts listing

Page 7 of 9

932020-000101 ST 524
Handlebars and Controls Use model 20 for parts listing

Page 8 of 9

Ref #
1

Part Number
08300800

Qty Description
2 CLUTCH SPRING (Used Only On Model(s):
001,4,6,07).

00204200

2 CHAIN & CONNECTOR (Used Only On Model(s):


001,4,6,07).

3
4
4

05902800
03223200
53200800

1 CAP SCREW 1/4-20 X 1/2


1 ATTACHMENT CLUTCH LEVER(19,20,22,23)
1 ATTACHMENT CLUTCH HANDLE (Used Only On
Model(s): 001,4,6,07).

5
6
7
8
9

06504000
07403900
02453900
02215300
02212900

2
4
2
4
2

CENTER LOCK NUT 1/4-20


TAPING SCREW #12-14 X 1-1/2
PIN
PUSH NUT
HANDLE PIVOT (Used Only On Model(s):
001,4,6,07).

10
11
12
13

06507500
01315700
06301900
02456500

1
1
1
1

KEY SWITCH NUT 5/8-32


KEY SET
LOCK WASHER 5/8 ID
KEY SWITCH ASSEMBLY (Used Only On Model(s):
001,4,6,07).

13
14
15
16
17
18
19
20

03216800
07508100
03221700
05905700
06421400
03222500
08324500
53200700

1
2
2
1
1
1
1
1

SWITCH & KEY SET(19,20,22,23)


GRIP (Used Only On Model(s): 001,4,6,07).
PIN(19,20,22,23)
CAP SCREW 5/16-18 X 2
WASHER .323/.333 X 1.000 X .094
SPACER(19,20,22,23)
COMPRESSION SPRING 2.25
TRACTION CLUTCH HANDLE (Used Only On
Model(s): 001,4,6,07).

20
21
22
23
24
25
26
27
28
29
30
31
32
34
35
36
36
36
37
38
39
40
41
42

03223100
03220900
06504200
07516500
07009900
03225800
06507800
06206200
06915900
03219900
03222300
07515000
07001700
07401500
03209100
03217000
03220800
03226100
07516700
01019800
01124100
03225100
06507800
03223300

1
1
3
1
1
1
4
4
2
2
1
2
4
4
1
1
1
1
1
1
1
1
2
1

TRACTION CLUTCH LEVER(19,20,22,23)


SHIFT PIVOT(19,20,22,23)
TWO WAY LOCK NUT 5/16-18
GRIP(19,20,22,23)
PUSH NUT
LOWER HANDLEBAR(19,20,22,23)
FLANGE WHIZ-LOCK NUT 5/16-18
CARRIAGE BOLT 5/16-18 X 1-1/2
CABLE(19,20,22,23)
ADJUSTMENT STRAP(19,20,22,23)
HOOK ROD(19,20,22,23)
COVER(19,20,22,23)
FLANGE WHIZ-LOCK SCREW 5/16-18 X 5/8
TAPTITE 1/4-20 X 3/8
BOTTOM COVER
FRAME (Used Only On Model(s): 001,4,6,07).
FRAME(19,20,23)
FRAME(22)
HOLE PLUG
CAP
SWIVEL(19,20,22,23)
SHIFT ROD(19,29,22,23)
FLANGE WHIZ-LOCK NUT 5/16-18
HANDLEBAR PANEL(19)

932020-000101 ST 524
Handlebars and Controls Use model 20 for parts listing

Page 9 of 9

Ref #
42
42
42
43
44
45

Part Number
03223400
03225300
03225400
06209800
06909900
02216100

Qty
1
1
1
2
1
1

Description
HANDLEBAR PANEL(20)
HANDLEBAR PANEL(22)
HANDLEBAR PANEL(23)
CARRIAGE BOLT 5/16-18 X 1/2
CLAMP
WIRE HARNESS (Used Only On Model(s):
001,4,6,07).

46

03202600

1 TRACTION CLUTCH ROD (Used Only On Model(s):


001,4,6,07).

47

07508000

1 REMOTE STOP TERMINAL (Used Only On


Model(s): 001,4,6,07).

48
49
50
51
52

07403500
07514600
07403700
03217400
07005700

1
1
2
1
2

53

03211500

1 SHIFT HANDLE RETAINER (Used Only On


Model(s): 001,4,6,07).

54
55
56
57
58
58
59

07405400
06300300
05902200
05904500
03214000
53204300
03213800

2
4
2
2
1
1
1

TAPTITE #10-24 X 3/8


LOCK WASHER 5/16
CAP SCREW 5/16-18 X 3/4
CAP SCREW 5/16-18 X 1-1/2
HANDLEBAR (Used Only On Model(s): 001,4,6,07).
UPPER HANDLEBAR(19,20,22,23)
SHIFT HANDLE (Used Only On Model(s):
001,4,6,07).

59
60
61
62
63
64
64
64
64
64
64
64
64
64
64

03226600
03222100
05515000
07407900
06405200
53204600
03227200
03227300
06919000
05905600
06504000
06909900
07517300
05918100
06302300

1
1
1
2
1
1
1
1
1
2
2
1
1
4
4

SHIFT HANDLE(19,20,22,23)
QUADRANT DOUBLER(19,20,22,23)
FLANGE BUSHING
TORX TAPPING SCREW #10-24 X .375
WASHER
CABLE AND BRACKET ASSEMBLY
UPPER CABLE BRACKET
LOWER CABLE BRACKET
CABLE
CAP SCREW 1/4-20 X 1-1/4
CENTER LOCK NUT 1/4-20
METAL CABLE CLAMP
PLASTIC CABLE TIE
CAP SCREW 5/16-18 X 3/4" GR 5
SPECIAL LOCK WASHER

TAPPING SCREW #8-15 X 3/8


GRIP (Used Only On Model(s): 001,4,6,07).
TAPTITE #10-24 X 1/2
QUADRANT (Used Only On Model(s): 001,4,6,07).
RETAINER & NUT (Used Only On Model(s):
001,4,6,07).